CODEN:LUTEDXATEIE-7269)/1-50/(2017)

Plant-wide model-based analysis
of simultaneous precipitation on
phosphorus removal in an
activated sludge system with
MBRs

C
0
o+

v

-

O
o+

D
<
O

-

©

@)

C
—

)

)
S

@)

-
LL
©

U
.
o+

U
i
L

Christian Kazadi Mbamba and UIf Jeppsson

Division of Industrial Electrical Engineering and Automation
Faculty of Engineering, Lund University

Industrial




TECHNICAL REPORT

Plant-wide model-based analysis of simultaneous
precipitation on phosphorus removal in an

activated sludge system with MBRs

Dr Christian Kazadi Mbamba, Assoc. Prof Ulf Jeppsson

e STOCKHOLM
8 VATTEN
' OCH AVFALL

LUND

UNIVERSITY

December 2017

Approved by: Stockholm Water and Waste AB
[...]
nutrient removal in MBRs is therefore becoming more popular as a means of treating
wastewater and has been successfully achieved at lab-, pilot- and full-scale (Daigger ef al.,

2010; Wang et al., 2014).

Achieving very low P effluent concentrations through biological processes, such as enhanced
biological process removal (EBPR), depends on a number of factors including having
favourable wastewater characteristics and optimal environmental conditions. However, the
feasibility of EBPR systems may be limited to some extent (Ekama, 2010). In such situations,
P removal by biological means can be complemented or fully replaced by chemical
precipitation processes (De Haas et al.,, 2000a). In current practice, chemical phosphorus
removal in activated sludge plants is mainly performed by the addition of iron or aluminum
salts at the pre-aeration step (pre-precipitation) to raw sewage, in the activated sludge tanks
(simultaneous precipitation or co-precipitation) to mixed liquor or/and at the tertiary
processes (post-precipitation) (Henze et al., 2002; EPA, 2010). The phosphorus removal
efficiency depends on a number of factors including pH, temperature, dosing location, reactor
configuration and microorganisms present in a specific wastewater (De Haas et al., 2000a;
Wang et al., 2014). In return, these factors will dictate the forms of iron (either Fe’" or Fe*")

and influence the rate and extent of their transformations. As an illustration, when Fe(III)

salts are added to the mixed liquor, they will ionize to yield the free metallic ions, a portion of
1



which may react with orthophosphate (PO4-P) to form insoluble Fe(Ill) precipitates
(strengite), which are then separated by sedimentation (Wu et al., 2015). However, the
majority of ferric ions will combine with hydroxide ions to form a variety of hydroxide
complexes, termed hydrous ferric oxides (HFO) with high sorption, which will subsequently
assist in the removal of phosphorus by adsorption and co-precipitation (Hauduc et al., 2015).
Due to high costs of ferric iron, Fe salts are in some instance added as Fe(Il), such as FeSOu,
which may oxidize to Fe*" (Fe(III)) at the dosing point if oxidizing conditions prevail in the
biological treatment stage (EPA, 2010). In order to achieve greater degrees of P removal
stipulated in an environmental discharge licence in the future, higher levels of iron dosing
may be required. In comparison to current discharge requirements, this means the activated
sludge treatment plants will have to operate with much lower phosphorus concentrations,
which may inhibit biological activities, such as nitrification and denitrification processes due
to shortage of phosphorus, an essential nutrient for microbial growth (Philips et al., 2003).
Thus, finding optimal control and operational conditions is key to efficient phosphorus

removal from wastewater.

An insight into the interactions between iron species and phosphorus within a biological
nutrient system with membrane separation is of particular importance to Sweden.
Stockholm’s Water and Waste company (SVOA) is currently assessing at pilot-scale
biological nutrient removal with MBRs. The purpose of conducting pilot-plant studies is to
establish a suitable treatment pathway in line with stricter discharge requirements in the
future. This goal should be achieved without any major volumetric upgrade of the current
full-scale treatment plant, which is mainly underground in constructed rock caverns
(Anderson et al., 2016). The pilot-tests have significantly increased knowledge of the process
design with membrane technology and modified biological treatment that will be introduced
at Henriksdal WWTP as part of SVOA’s future sewage treatment. However, there is still a
need to further clarify the impacts of ferric and ferrous iron dosing on phosphorus removal in
the activated sludge system. Understanding iron speciation and transformation through
modelling is critical to capture the mechanism of iron-precipitates, as their nature, movement
and fate in the bioreactors would influence both phosphorus removal efficiency as well as
membrane performance characteristics. In the present study, current modelling approaches
and understanding of the reaction mechanisms of iron and P are applied to pilot-scale data to
evaluate control and operational strategies. The study also focuses on the impact of Fe/P

molar ratio system when the pH varies and their effects on effluent concentration of total P,

2



for example due to routine membrane cleaning with acidic solutions. Furthermore, this work
intends to determine and explain (theoretically) the differing performance of precipitation
with respect to dosing Fe’* compared with dosing Fe**, the different effects on the residual
total phosphorus in the effluent as well as to determine the time constants of the system and

how these are related to the residence time and sludge age.

The present report focuses on pilot-plant modelling and is one of the deliverables of this
project. Two other deliverables include two plant-wide modelling tools for the pilot-plant and
the existing full-scale Henriksdal WWTP. The report is structured to first present the
underlying principles of the plant-wide model including the precipitation model, then the
validation step with static pilot-test data and other steady-state analyses, after which dynamic

simulations are used to examine the influence of operational and control factors.



2 Methodology

2.1 Pilot plant under study

The modelled MBR pilot-plant is located at the R&D facility Hammarby Sjostadsverk, which
is adjacent to the Henriksdal wastewater treatment plant at Henriksdalsberget, Stockholm
(Sweden). The purpose of the pilot plant was to evaluate the design and optimize the
operation and control. Its design mimics the configuration of the future full-scale facility,
which consists of pre-aeration, pre-sedimentation, anoxic, aeration zones and membrane
bioreactors. The scale factor used in the design and rebuilding of the pilot plant compared
with the full-scale plant is 1:6,700, except for the primary sedimentation, which is relatively
small (scale factor 1:12,000), and as a result led to poorer TSS separation efficiency. A major
difference for operating strategy and control is that the pilot has only two membrane tanks
that can be put into operation for optimal / energy efficient membrane operation, whereas

each line in the full-scale system will have 12 membrane tanks.

Figure 1 presents a simplified schematic flow diagram of the pilot-plant treatment process. It
consists of a conventional primary treatment including a pre-aeration step, where FeSO; is
added, followed by seven bioreactors operated as a 4-stage modified Ludzack-Ettinger
(MLE) process consisting of two anoxic (BR1/ANOX and BR2/ANOX), one aerobic/anoxic
(BR3/FLEX), two aerobic (BR4/AERO and BR5/AERO), one de-aeration (BR6/DEOX) and
one post-anoxic (BR7/ANOX) compartment. The dimensions of each reactor are presented in
Table 1. The Henriksdal wastewater treatment plant consists of two influents: Sickla influent

(SIN) and Henriksdal influent (HIN). The influent to the pilot-plant was derived from HIN.

The mixed liquor suspended solids (MLSS) are treated in the membrane bioreactor tanks to
produce clarified permeate for final discharge. On the other hand, the retentate from the
MBRs are distributed to the bioreactors as returned activated sludge (RAS) as well as waste
activated sludge (WAS), which is pumped at a flow rate of 1.3 m® d”'. A sludge treatment
facility was underway at the pilot plant but not in operation during this project; however,
anaerobically digested supernatant (Table 2) from Henriksdal WWTP was blended with the

RAS flow in the RAS-deox zone and then fed to the first anoxic reactor.



Inkommande vatten

O

Qin FAIT.PO1
11,8-64m3/h) @O
(F—
FAIT.FOO1 Cooling
Pre-a:/ralion FeS0:
© DOV Do|—>|P_|}— ~ |NO3 FA1.BR6.Q004
—Vv— r
BRI/ANOX BR2/ANOX BR3/FLEX BR4/AEROB
SED/Pre-sed. S |
Q 0 o s v | log
A
Primary sludge FAl.II%{;lFOOl T o o
@) Temperature (°c) Nitrate recirculation FALBR.PO1 FAMBR.FO11| FAMBRIFO21
©  Redox (mV) {'}' | I:';" Famerp11 & Q
MLSS (mg/1) ® RAS FAMBR.P21
¢ PH FA.MBR.P31 gé(sj/x MER (x2)
©  Conductivity (uS/cm) S . °
O PO,P (mg/l) (@) @0 |0 .
O NHeN (mg/) 0 o t o
© NO,;-N (mg/l) Reject water = A { ) | 0
® 0O (mg/l) FA.MBR.P30 Permeate (x2) ©
#  Flow (m3/h) FA.MBR.F030
©  Level (mmVP)

Figure 1 — Schematic process diagram of the pilot-plant treatment process.

Table 1 — Configuration of the physical compartments in the activated sludge plant.

Activated sludge zone Physical tank volume (m®)
Anoxic (BR1/ANOx) 4.8
Anoxic (BR2/ANOx) 4.8
Anoxic/Aerobic Swing (BR3/FLEX) 4.8
Aerobic (BR4/AEROB) 4.8
Aerobic (BR5/AEROB) 1.5
De-aeration (BR5/DEOX) 33
Post-anoxic (BR6/ANOX) 4.8
MBR1 1.45
MBR2 1.45
RAS deoxygenation (RAS/DEOX) 2.7




Table 2 — Composition of the supernatant from the full-scale anaerobic digesters at

Henriksdal WWTP.

Parameters Values
Total COD (gCOD.m™) 502
Soluble COD (gCOD.m™) 337
Total nitrogen (gN.m™) 523
Ammonia nitrogen (gN.m™) 460
Total phosphorus (gP.m™) 18.2
Orthophosphorus (gP.m™) 1.60
Total iron (gFe.m™) 1.10
Total suspended solids (gSS.m™) 1560

2.2 Membrane bioreactors

The MBR pilot use hollow fiber membranes from GE with nominal pore size 0.04 um. The
diaphragm pilot consists of two cassettes (2.5m x 1.0m x 0.34m) consisting of three
membrane modules each, immersed in each tank. Each module has a membrane area of 34.2
m’® and consists of a variety of fiber strands with attachment at the top and bottom of the
cassette frame. The filtered water (permeate) is transported on the inside of the fibers to
connections in both the bottom and the top of the module. The membranes were kept clean
during operation by aeration from below. The bioreactors were operated with a HRT of 12 h
and a SRT of about 23 days. The membrane modules were operated in intermittent mode with
9 min of filtration followed by 1 min relaxation at a constant flux of 19.4 L.m>h' (LMH). A

summary of the design and operating conditions is presented in Table 3.

Table 3 — Design and operating parameters of the membrane bioreactors.

Parameters Pilot scale MBR
Volume per MBR (m°) 1.45
Membrane nominal pore size (um) 0.04
Membrane area per module (m”) 34.4
Average filtration flux (L.m™.h™") 19.4
Hydraulic retention time (h) 12

Solid retention time (d) 23




2.3 Chemical additions

Phosphorus was removed in the aqueous phase by chemical precipitation with FeSO4.7H,O
(iron (II) sulfate heptahydrate) and FeCl; (iron (III) chloride hexahydrate) added at three
distinct dosing points. FeSO4 was dosed in the pre-aeration tank before the primary clarifier
and in the aerobic tank (BR4/AEROB), whereas FeCl; was added at the end of the post-
denitrification (BR6/ANOX) before the MBRs. The addition of FeSO4 to the pre-aeration
was flow proportional with an annual average flow of 10 gFe.m™ while the addition of FeSO,
in the BRA4/AEROB was controlled towards a set point of 0.2 gP.m™ in the treated effluent
with a maximum dose of 15 gFe.m™. FeCl; added before the MBRs was also controlled
towards a set point of 0.15 gP.m™ in the effluent with a maximum dose of 15 gFe.m™.
Brenntaplus (a mixture of proteins, sugars and alcohols) was used as an external carbon
source at a concentration of 1000,000 gCOD.m™. It was dosed in the post-anoxic tank
(BR6/ANOX) and the dosage was controlled towards a preselected nitrate concentration (set

point 3 gN.m™) in the effluent.

2.4 Wastewater characterisation

2.4.1 SCADA data

Daily data were obtained from the supervisory control and data acquisition (SCADA) system.
Data acquisition included online flow rates of water and sludge streams and air to the
activated sludge system, PO4-P, NOs;-N on treated effluent, dissolved oxygen (DO),
suspended solids (SS), temperature and pH in MBR 2.

2.4.2 Plant routine measurement data

Data from routine sampling and offline analysis were provided by SVOA for use in the
model analysis. These included routine daily and weekly measurements on composite
samples from auto-samplers located at the influent, primary effluent, effluent (treated
outflow), bioreactor 4 and RAS/DEOX line. Analyses on the influent and effluent included
total organic carbon (TOC), 7-day biological oxygen demand (BOD»), total suspended solids
(TSS), volatile suspended solids (VSS), total suspended solids (TSS), total dissolved solids
(TDS), volatile fatty acid (VFA), ammonia (NH4-N), nitrate (NOj3'), total nitrogen (TN),
phosphate (PO4-P), total phosphorus (TP), alkalinity, soluble calcium (Ca), magnesium (Mg),
sodium (Na) and potassium (K). Analyses were generally done using Standard Methods

(APHA, 2012). The samples were conserved with 1 part 4M sulfuric acid to 100 parts sample
7



volume, except for samples tested for TOC, which were conserved with 2M hydrochloric
acid in corresponding proportions. In addition to external analyses, other samples were
analysed internally (onsite) for TSS, filtered and total COD, total nitrogen and ammonium
nitrogen by colorimeter using a spectrophotometer (WTW Photolab 6600). Data collected
over the period from 20 June 2016 to 10 April 2017 were selected and averaged before use as

a representative measure of steady state conditions.

2.4.3 Intensive sampling and offline analysis

Intensive sampling and offline analyses were carried out to augment routine measurements at
the plant. Grab and composite samples were collected daily for a week over the period
12/07/2017 to 19/07/2017 from five different points: influent, primary effluent, mixed liquor,
effluent, from one of the bioreactors (BR4/AEROB) and RAS/DEOX return sludge. Samples
were stored in a cooler box with ice bricks and transported to an external laboratory (Eurofins

Environment Sweden AB), which conducted the analyses.

2.5 Plant-wide model configuration

2.5.1 Plant model configuration

The model was adapted from the Benchmark Simulation Model No. 2 (BSM2) (Gernaey et
al., 2014, Solon et al., 2017). Briefly, the primary settling tank was modelled as one non-
reactive settler (Otterpohl and Freund, 1992). Biological kinetics in the activated sludge plant
were described by ASM2d (Henze et al., 2000), expanded to include physico-chemical
processes as described below (Solon et al., 2017). Furthermore, the TSS in ASM2d was
computed from volatile suspended solids (VSS) and inorganic suspended solids (ISS). The
membranes were simply described as a reactive filtration system with wastewater entering at
the bottom, permeate exiting at the top of the membranes and retained biomass leaving from
the base to be recycled back to the activated sludge as returned activated sludge. Sludge
thickening and dewatering units were assumed to be ideal (with constant split fraction and

characteristics) with no hold-up volume (Jeppsson et al., 2007).

Although the plant under study did not have a sludge treatment train, an anaerobic digester
was set on the thickened sludge line. This allowed a full evaluation on the impacts of iron
salts to be carried out in the pilot plant as a whole. Biochemical conversion processes in the
anaerobic digester were described by the ADM1 (Batstone et al., 2002), which was upgraded

to include recent developments, such as physico-chemical and biological iron, sulphur and
8



phosphorus transformations (Flores-Alsina et al., 2016). For a full explanation of the
extended ADMI model, as well as a detailed description on the matrix format used to
represent anaerobic digestion model, the original publication (Batstone et al., 2002; Solon et
al., 2017) should be consulted. To date, ASM and ADM1 have not been developed in a plant-
wide context and, importantly, have not had a common state set (mainly due to complexity
and simulation speed in single environment applications). For this reason, the ASM and
ADMI1 models have typically required state conversion interfaces. To connect ASM and
ADMI1, model interfaces were used to translate modelled state variables. The interfaces